product name

Ace by MTD 139-322-033 (73527) (1989) Lawn Tractor

Model: 139-322-033 (73527) (1989)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Parts01

...
...
1
Dash Panel Support Brkt. MTD-16655

...
2
Dash Panel MTD-16656

...
3
Hex Bolt 5/16-18 x .75" Lg.* MTD-710-0118

...
4
Miniature Lamp 12V Socket Type (Style 0, 2) MTD-925-0963

...
5
Hex Screw, 1/4-14 x 0.625" MTD-710-0896

...
6
Headlight Socket (Style 0, 2) MTD-925-1058A

...
7
HEX NUT 5/16-18 MTD-712-3010

...
8
Light Switch MTD-925-0634

...
9
Gas Gauge MTD-723-0333

...
10
Hose Clamp MTD-726-0207

...
11
Cable Tie MTD-726-0230

...
12
Lock Wash. 5/16" I.D. MTD-936-0119

...
13
Ignition Switch MTD-925-0267B


...
15
Fuel Tank MTD-753-0503

...
16
Gas Line 24" Long MTD-751-0173A

...
17
Blade Brake Assembly MTD-961-0168D

...
18
Carriage Bolt 1/4-20 x .62" MTD-710-0134

...
19
Ribbed Neck Bolt 3/8-24 x .8" MTD-710-0793

...
20
Seat Pivot Bracket MTD-783-0039A

...
21
Rear Fender MTD-16660C

...
22
Seat Hinge Support Brkt.-R.H. MTD-17284

...
23
Seat Hinge Support Brkt.-L.H. MTD-17283

...
24
Deck Lift Index Brkt. MTD-17133A

...
25
Battery 12V MTD-753-0607

...
26
Hex Self-Tap Screw 5/6-18 x 1.25" Lg. MTD-710-0817

...
27
Truss Mach. Scr. 1/4-20 x.75" Lg. MTD-710-0924

...
28
Hex AB-Tap Scr. 5/16 x .75" Lg. MTD-710-0726

...
30
Hex Self-Tap Scr. 3/8-16 x .75" Lg. MTD-710-0623

...
31
Hex Nut 1/4-20 Thd. MTD-912-0287

...
33
Utility Box MTD-731-0871B

...
34
Compression Spring MTD-732-0548

...
35
Head Light (Style 7) MTD-925-0222

...
36
Bell-Wash. 5/16" I.D. MTD-736-0242

...
37
L-Wash. 1/4" I.D. MTD-936-0329

...
38
Truss Wash. Hd. Tap Scr. #10 x .5" Lg. MTD-710-0351

...
39
Grille Insert (Style 7) MTD-13730

...
40
Bezel (Style 7) (Optional Part) MTD-731-0465

...
41
SCREW-OVAL C SUNKMACH 1/4-20X (Style 7) (Optional Part) MTD-710-0346

...
42
Headlight Retainer (Style 7) MTD-09960

...
43
Side Panel-R.H. (Style 2) MTD-16622

...
xx
Side Panel-L.H. (Style 2)(Not Shown) MTD-16621

...
xx
Side Panel-R.H. (Style 7) MTD-14748A

...
xx
Side Panel-L.H. (Style 7)(Not Shown) MTD-14749

...
xx
Side Panel-R.H. (320, 330, 340) MTD-14670

...
xx
Side Panel-R.H. (350) MTD-17175

...
xx
Side Panel-L.H. (Style 0)(Not Shown) MTD-14669

...
44
Trim Strip 31" Lg. MTD-731-0511-31

...
45
Grille (Style 2) MTD-17025

...
xx
Grille-Chrome (Style 7) MTD-14787

...
xx
Grille-Painted (Style 7) MTD-14781

...
xx
Grille (Style 0) MTD-17028

...
46
Grille Mtg. Brkt.-L.H. (Style 2) MTD-17131

...
xx
Grille Mtg. Brkt.-L.H. (Style 0, 7) MTD-17143A

...
47
Grille Mtg. Brkt.-R.H. (Style 2) MTD-17132

...
xx
Grille Mtg. Brkt.-R.H. (Style 0, 7) MTD-17144A

...
48
Hood (Style 2, 7) MTD-16681

...
xx
Hood (Style 0) MTD-17146

...
49
L-Wash. 3/8" I.D.-H.D. MTD-736-0217

...
50
Hex L-Nut 3/8-24 Thd. MTD-712-0241

...
51
Hex Bolt 1/4-20 x .62" Lg. MTD-710-0258

...
52
Truss Mach. Scr. #10-24 x .5" Lg. MTD-710-0473

...
53
Foot Pad-R.H. MTD-723-0308A

...
54
Foot Pad-L.H. MTD-723-0309A

...
57
Lock Nut 1/4-28 Thd. MTD-712-0380

...
58
Foam Strip MTD-722-0157

...
59
Hood Stop MTD-723-0302

...
60
Headlight Housing (Style 0, 2) MTD-931-0705

...
61
HEADLAMP LENS (Style 0,2) MTD-931-0706

...
62
Hood Spring MTD-732-0414A

...
64
Hex Sems Nut #10-24 Thd. MTD-712-0272

...
65
Spr. Wash. .39" I.D. x .62" O.D. MTD-736-0413

...
66
Shoulder Bolt, .375 x .125 MTD-938-0952A

...
67
Grille Support MTD-749-0722

...
68
Trim Strip 81" Lg. MTD-731-0511-81

...
72
Choke Control MTD-746-0617A

...
73
Throttle Control Box MTD-831-0823A

...
74
Truss AB-Tap Scr. #10 x .5" MTD-710-0779A

...
75
Throttle Wire (B&S) MTD-746-0501

...
xx
Throttle Control Wire 18.5" (Tec.) MTD-946-0638

...
76
Seat Ass'y. MTD-957-0378

...
78
Flat Wash. .344" I.D. x .88" O.D. MTD-736-0159

...
79

...
80

...
81
Hex L-Nut 1/4-20 Thd MTD-912-0107

...
82

...
83
Hex Tap Scr. #8 x .5" Lg. MTD-710-0227

...
84
Outer Seat Spring Switch MTD-925-1303

...
85
Extension Spring MTD-932-0581B

...
86
BRACKET-SEAT LIFT MTD-17239C

...
87
Insulatop Nut Plate MTD-926-0320

...
88
Shoulder Bolt MTD-938-0155

...
89
Shld. Bolt .437" Dia. x .268" Lg. MTD-738-0296

...
90
Spr. Wash. 7/16" I.D. MTD-936-0141

...
91
Hex Bolt 5/16-24 x .75" Lg. MTD-710-0157

...
92
Fiber Washer MTD-736-0426

...
93
Hex Nut 5/16-24 Thd. MTD-912-3057
...
...
...
Processing